
No Part name Chinese name Specification Q'ty Material price

1 nameplate trademarks 标贴 2

2 screw 盘头螺钉 M4*40 1

3 screw 盘头自攻螺钉 ST4.2*45 2

4 casing cover 机壳盖 1 PA6+GF30

5 an outlet pipe 出尘口 1

6 o-ring O型圈 28*9 1

7 dust cover 尘盖 1

8 screw 盘头螺钉 M5*16 1

9 screw 盘头自攻螺钉 ST4.2*16 12

10 aluminum fan blade 铝风叶 1

11 center cover 中间盖 1

12 bearing 深沟球轴承 6000-2RS 2

13 armature 转子 1

14 break wind ring 导风圈 1 PA6

15 scraper seal 防尘圈 1

16 screw 盘头自攻螺钉 ST5*45 2

17 the handle cover 手柄盖 1 PA6+GF30

18 stator 定子 1

19 housing 机壳 1 PA6+GF30

20 screw 盘头自攻螺钉 ST4.2*14 3

21 cord clip 电缆压板 1

22 switch 开关 1

23 rubber sleeve 电缆护套 1

24 cord 电缆线 1

25 small pulley 小带轮 1

26 belt wheel cover panel 带轮盖挡板 1

27 belt wheel cover 带轮盖 1

28 screw 盘头螺钉 M4*14 12

29 carbon brush 碳刷 2

30 carbon brush cap 碳刷盖 2

31 brush holder 刷握 2

32 driving belt 传动带 1

33 nut 螺母 M10 1

34 big pulley 大带轮 1

35 gear box cover 齿轮箱盖 1

36 bearing 深沟球轴承 6200-RS 1

37 circlip for shaft 轴用弹性挡圈 Ф12 2

38 gear 大齿轮 1

39 gear shaft 齿轴 1

40 key 平键 4*4*8 1

41 after the shaft 后轮轴 1

42 needle bearing 滚针轴承 HK0810 1

43 copper bush 铜套 15*21*14 1

44 needle bearing 滚针轴承 HK1512 1

45 rack 机架 1

46 bearing 深沟球轴承 6001-2RS 3
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47 the rear wheel 后轮 1

48 nut M12-left 螺母 M12-left 1

49 pressure spring 压力弹簧 1

50 the front wheel rack 前轮架 1

51 front cover 前盖板 1

52 abrasive belt 砂带 1

53 front wheel rack torsion spring 前轮架拉力弹簧 1

54 the front wheel drive shaft 前轮驱动轴 1

55 the front wheel 前轮 1

56 porcelain plate 固定瓷板 2

57 bulkhead 隔板 1

58 screw 盘头螺钉 M5*10 1

59 flat washer 平垫圈 Ф12.1*Ф24*0.5 2

60 floor layering 底板压条 1

61 graphite cloth bottom 石墨布底板 1

62 cylidrical pin screw 螺纹圆柱销 M6*Ф5*38 1

63 rubber mat 橡胶垫 1

64 adjust the spring 调节弹簧 1

65 flat washer 平垫圈 Ф16*Ф22*0.5 1

66 adjust the handwheel 调节手轮 1

67 the front handle 前抓手柄 1 PA6+GF30

68 the front handle cove 前抓手柄盖 1 PA6+GF30


